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12/02/2003 14:23 FAX 5039864363 ODOT MATERIALS LAB [d002/003
%% COPY ** OREGON DEPARTMENT OF TRANSPORTATION ** COFY +** Page 1
MATERIALS LABORATORY (503)985-3100
800 ATRPORT RD. SE SALEN, OR 97301-4798 FAX(503)986-3096
" 'ntract No.: Cl12770 EA No.: CONQ1479 Lab No.: | 03-005749
rcoject: SNAKE RIVER (NYSSA) BRIDGE
Highway: CENTRAL ORBGON County: MALHEUR Data Sheet No.: F2BE0 026
Contractor: F.E. WARD INC FA No.: X-BHF-2TP-8007(32)
- Project Manamger: RIC YOUNG Org Unit: 5804 Bid Item No.: 9760 (CCO#7)
Submitted By: RODNEY ROBERTS Org Unit: MTT Sample Wo.: ©-1-1
Material Source: IDAHO ' Oty Represented: 4000 MGS MIX
Sampled At: AC PLANT Sampled By: Witneesed By:
DATE-Samplad: 03/11/ 7 Raceived: 03/11/1% Tested: 03/12/ 2 Reported:
Type of Test: QUALITY CONTROL Usa: LEVEL 3 12.5MM DENSE GRADED MIX

PETROLEUM LAB REPORT

Material Type : ASPHALT :
Lot No. : 1 Sub-Lot No.

Brand : IDAHO Grade: PG 70-28 : + 1
Method Test Description Results
T313-02 Bending Beam Rhaeometer (60sec)

Equipment Manufacturer Cannon
Tenperature -18 ¢C
Measured Stiffness 201.0 MPa
m-value 0.321
T316-02 Broockfield Viscosity )
Spindle # 27
Spindle Speed 20 RPM
Temperature 135 ¢
Brookfield Viscesity 0.737 Pa-s
T315~02 Dynamic Shear Rheometer
Original Temperature 70 ¢C
Original G%/sin & 0.94 kPa
RIFO Temparature 7 cC
RTFO ¢*/gin & 2.17 XPa

416a/V =§ 0. TOTAL CHARGES: §

0.00

REMARKS:
Material represented by sampl¢ DOES NOT fomply with specifications.
sample fails ODOY Spec. for Origina d RTFPO DSR. (Min.1.00 & 2.20)
*

*

REPORT SHALL NOT BE REPRODUCED, EXCEPT IN FULL, UIWT WRITTEN APPROVAL OF THIS LABORATORY.

C: FILES ; PROJ MGR: RIC YOUNG ; IDAMO ; F.E. WARD INC ; REG 5 Q.A.C.
; B PATTERSON-PAVEMENT DESIGN ; B. PATTERSON - PAVEMENTS D DOMINIC-PAVEMENMT DESIGN

4- 193




12/02/2003 14:23 FAX 50398843863 ODOT MATERIALS LAB d1003/003

** COPY ** QREGON DEPARTMENT OF TRANSPORTATION ** COPY ** Page 1
MATERIALS LABORATORY ) (503) 9863100
: 800 AIRPORT RD. SE SALEM, OR 97301-4798 FAK(503)986-3096
. atract No.: Cl2770 EA No.: CONO1479 Lab No.: 03-00%750
Project: SNAKE RIVER (NYSSA) BRIDGE
Highway: CENTRAL ORBGON County: MALHEUR Data Sheet Nw.: F)865 213
Contractor: F.E. WARD INC . FA No.: X-BRF-8TP-5007(32)
Project Manager: RIC YOUNG Org Unit: 5804 . Bid Item No.: 0780 (CCO#7)
Submitted Bys; MBRK SANGER Org Unit: 5000 Sample No.: V=1
Material Source: IDANO Qty Represented: 10% QA/QC
Sampled At: PLANT FEED LINE Sampled By: ' Witnessed By:
DATE-Sampled: 03/11/ 8 Received: 03/11/12 Tested: 03/12/ 2 Reported:
Type of Test: VERIFICATION Use: LEVEL 3 12.5MM DENSE GHRADED MIX

; PETROLEUM LAB REPORT
Material Type : ASPHALT

Brand: IDAHO Grade: PG 70-28
Method Test Description Regulte
T313-02 Bending Beam Rheometar (60sec)
Bquipment Manufacturer Cannon
Temparature -8 ¢
Measured Stiffness 207.0 MPa
m~valus 0.318
T316~-02 . Brookfield Viscosity
Spindle # 27
Spindle Speed 20 RPM
N Temperature 135 ¢
/} Brookfield Viscosity 0.775 Pa-8
T315~-02 Dynamic Shear Rheometer
Original Temperature 7¢ C
Original G*/sin § 0.93 kPa
RTFO Temperature 70 ¢
RTFO G*%/ain § 2.08 kPa
PAV Temperature 25 C
PAV G*sin & ‘ 1480 kra

416a/v =3 0. TOTAL CHARGRS: § 0.00

REMARKS
Material represented by samplg
Sample fails ODOT Spec for Oril
*

comply with gpecifications.
RTFO DSR. (Min.1.00 & 2,20)

*

REPORT SHALL NOT BE REPRODUCED, EXCEPT IN FULL, WITHOUT WRITTEN APPROVAL OF THIS LABORATMY.

C: FILES ; PROJ MGR:. RIC YOUNG ; IDAHO ; F.E. WARD INC ; REG 5 Q.A.C.
o ; B PATTERSON-PAVEMENT DESIGN ; B. PATTERSON - PAVEHENTS 0 DOMINIC-PAVEMENT DESIGM |

| 4-194
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,OREGON DEPARTMENT OF TRANSPORTATION
MATERIALS LABORATORY

Page 1 of 1
(503)986-3100

800 AIRPORT RD. SE SALEM, OR 97301-479%8 FAX(503)986-3096
Ze~tract No.: C12732 EA No.: CONO1488 Lab No.: 02—-004863
2 :ct: N OREGON STREET — SW 4TH AVE (ONTARIO) _
iigﬁ/;y: OLDS FERRY - ONTARIO County: MALHEUR Data Sheet No.: F2101 Q78
ontractor: JC COMPTON FA No.: NH-S455(5)
>roject Manager: RIC YOUNG Org Unit: 5804 Bid Item No.: 540
Org Unit: L&H Sample No.: 2002-1 )

Submitted By: RAY MACE
23-097-5
STOCKPILE

daterial Source:
sampled At:

ONTARIO ASPHALT

Sampled By:

Oty Represented: ANNUAL COMPLIANCE
Witnessed By:

Date Reported:

JATE-Sampled: 02/11/18 Received: 02/11/20 Tested: 02/11/27
-lass/Type: COMPLIANCE Use: SHOULDER & AGGREGATE Basg [DEC 02 2002
) or G: GRAVEL AGGREGATE LABORATORY REPORT — BASEAG Size: 19.0mm-0.Omm
Test —— Field — Lab — TM 202 F. Grav. — TM 203 C. Grav. —
T 101 S.E. Bulk: Bulk:
™ 102 L.L. S.8.D.: S.8.D.:
TM 103 P.I. Appar.: Appar.:
TM 213 Ttl Frac. Absorp.: Absorp.:
TM 226 Dust/Clay — TM 206 Soundness — TM 208 Degrade
TM 227 Cleanness C A: ¥ A:
TM 229 Elong pcs 37.5-19.0:
™M 234 19.0-9.5 :
Uncomp. Voids 9.5-4.75: Crse Ht: 10 mm
4,75-2.36: P20: 15.6 %
TM 311 Moisture 2.36-1.18: Fine Ht:
—— TM 204/205 1.18-600 um: P20:
Sieve Passing Passing 600 um-300 :
63 mm I~ TM 211 Abrasion’ — TM 212 Impurity —
50 19.4 % Plate #:
L 37.5 Type B
; 25.0 — TM 213 Fracture — TM 221 Friables —
g 19.0 19.0: Wwt'd Avg :
12.5 FREIANTS 12.5: 37.5-19.0:
9.5 QEQEEVEE 9.5: 19.0-9.5 :
6.3 6.3: 9.5-4.75:
4.75 4.75-2.00: 4,75=1.318:
2.36 — TM 222 Lightweight —— TM 225 Woodwaste —
2.00 E}EC {}5 z‘mz Coarse: 7 7 Lab:
1.18 Fine: Field:
600 um OFFICE OF PROJEC MANAGER — AASHTO T 288/289 AASHTO T 267
425 QNT&RE0,0EEGOT\ Resist: Q Organic:
300 M 0 B O PH:
150 PM. APM. QM. CS — ASTM D 512 — ASTM D 516
75 Chloride: Sulfate:
1 208a 5 NSM = Not Sufficient Material TOTAL CHARGES: $ 0.00
1 211 REMARKS ¢
Material represented by sample DOES comply with specifications.
REPORT SHALL NOT BE REPRODUCED, EXCEPT IN FULL, WITHOUT WRITTEN APPROVAL OF THIS LABORATORY.
FILES ; PROJ MGR: RIC YOUNG ; JC COMPTON ; REG 5 Q.A. COORDINATOR ; RAS 5 e i e mma

_
( W
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Jun. 26 2083 98:37AM Pz

1 1-541-883-3605

FROM :MATERIALS TESTING & INSPECTION FAX NO.
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FIELD WORKSHEET FOR AGGREGATE

FROM :MATERIALS TESTING & INSPECTION FAX NO.

:1-541-889-3685

Jun. 26 2083 1@:44AM P11

CONI BT NUMBER,

4- 200

oY RARE (SECTON
12770
e NAKE RIVER (NYSSA ) BRIZGE SECTON BUIRCLSS
' Valley Paving RIC YOUNG 740 |
Valley Pavin 23-097-5 19,0mm - 0
WWWFE_—J—IW&WDTT 7O BE USED N
1 6/23/03 | 10:40am stockpile a0 base .
SIEVE| SPECS, : SIEVE ANALYSIS AASHTO T27/11 FM
size | umits | massi vass2 | Massa | mass4 | TotaLMAsS | %RET | % pass| hemws
0.0 0.0 100
0.0 0.0 100
0.0 0.0 100
0.0 0.0 100
25mm 100 0.0 0.0 0.0 100
18.0 90-100 77.4 7.4 1.4 89
12.5 1038.0 1038.0 18.2 80
9.5 65-75 538.9 539.9 9.5 71
6.3 40-8009] 489.7 4897 8.6 |(62) lol—
4,75 ‘ | 405.3 405.3 7.1 55
200 | peo*"| 1196.4 1196.4 21.0 | 341
" PAN 1837.8 1937.8 341
B = INITIAL DRY MASS; '+ 5687.8 D =MASS AFTER SIEVING: 5684,5
SIEVE SPECS. PERCENT FRACTURE INAGG TM1 IELONGATEE_Plzt:Esl SET176
FRAGC CUEETIONABLE | NONFRAC | mombvaL ] TEST | ELONG
SIZE | LIMITS MASS (F) | MASS (@) | Mass () | rmacu | MASS | mass 1 2 3 [Samp
19.0mm one face 45,3 0.0 32.1 59% 4.5 4.5 4.8 [Clay
| 12.5 | one face 994.3 0.0 43.7 86% 3.6 36 | 3.5 |sand
9.5 | one face 532.0 0.0 7.9 99% 80 80 77 |S.E.
6.3 | one face 478.8 0.0 10.9 98% 79 AVG,
PAN TARE 1593.2
WET MASS & PAN 7403.4
DRY MASS & PAN 7281
AFTER WAGH ORY MASS & PAN 7281
C = DRY MASS AND PAN AFTER WASH - PAN’ _ X JorY_ [ JweT WAQTC AASHTO T-27/T11
A = WET MASS & PAN - PAN RESULT  SPEC | [Round | [Square Rsctangle |: 16" % 24" |Size
Combine % Fracture T™ 1 86% 70-100 | R
Wood Waste TM225| 0.00% | 0-0.06% ]| E
CleannessValue ™ 227 M
Flat & Elongated T™ 229 A
Fineness Modulus T 27/T11 E
MOISTURE %={(A-B) / 8} X 100 2.16% 3
SIEVE LOSS %={(C-D) / €} X 100 0.1% 0-03%
Base Agg 2.00mm / 6.3mm 55% 40 - 60%
X JQUALITY CONTROL RIFICATION INDEPENDENT ASSURANCE
C 0 T T ) T
RODNEY ROBERTS # 42860 Materials Testing & Inspect| - aﬁvﬂ% 6/2 Vjeh
' J
1782.02 9.02




FROM :MATERIALS TESTING & INSPECTION FAX NO.

]
=

:1-541-869-3605

Jun. 26 2083

FIELD WORKSHEET FOR AGGREGATE

18:440M P2

(oIl oa g =)o) EONTERGT MUV ]
T e RIVER (N7554 ) BRIDGE SERTION S NS
Valley Paving RIC YOUNG _mmr%gg——
Valley Pavin 23-087-5 18.0mm - 0
TEETNG,  |DATE  |TIME SAMPFLED AT TO GE USRD IN
2 6/23/03 | 10:50am ] stockplle agg hase
SIEVE| SPECS, | SIEVE ANALYSIS AASHTO T27/11 T FN )
SIZE | LUMITS | masst MASS2 | massa | Mmassa | ToTALMASS | %RET |%Pass| nemawo
0.0 0,0 100
0.0 0.0 100
0.0 0.0 100
0.0 0.0 100
25mm 100 0.0 0.0 0.0 100
19.0 80-100 181.1 181.1 3.0 97
12.5 1020.9 1020.9 16.7 80
8.6 55-78 613,1 613.1 10.0 70
83 | 40-8005] 518.1 518 1 8.5 | (B2 )|
475 454 6 454 6 7.4 54
2.00 1285,0 1285.0 21,0 | 334
[ PAN | | 20406 - 20406 | 334
B = INITIAL DRY MASS: 6118.2 'MASS AFTER SIEVING: 6113.4
SIEVE| SPECS, PERCENT FRACTURE IN AGG T TM 1 |eLonGaTED PIECEG‘ SET176
FRAG QUESTIONABLE | NONFRAC | pmmoun | TEST | ELONG |
SIZE | LIMITS MASS (F) | MASS (@) | MASS (N) | rracw | mase | mass 1 2 3 |semp
18.0mm one face 149.6 0.0 N5 83% 4.5 45 | 44 |cly
12.5 | one face 899.1 0.0 21.8 08% 3.6 3.6 3.4 |[sand
8.5 one face 594 .1 0.0 19.0 97% 80 78 78 |S.E.
6.3 one face 514,9 0.0 3.2 09% 79 AVG.
PAN TARE 1631.1
WET MAS:S & PAN 7873.3
DRY MASS & PAN 7744.3
APTER WABH DITY MASS & FAN 7744.3
C = DRY MASS AND PAN AFTER WASH - PAN T(_IDRY [ JweT WAQTZ: Aashro T-27/T11
A = WET MASS & PAN - PAN RESULT SPEC l_ Round '_ Square .Reciangh) [_ 16" X 24" ISI:ZQ
Combine % Fracturs ™ 1 87% 70-100 | R
Wood Waste TM225| 0.00% | 0-0.05% | E
CleannessValue T™ 227 M
Flat & Elongated T™ 229 A
Fineness Modulus T 27/T11 E
MOISTURE %={(A-B) / B} X 100 2.11% S
SIEVE LOSS %={(C-D) / C) X 100 0.0% 0-0.3%
Base Agg 2.00men / €.3mm 54% 40 - 60%
X JQUALITY CONTROL RIFICATION INDEPENDENT ASSURANCE
& [ ASE y ANDC UM, Com| NAME DATL
RODNEY ROBERTS # 42860 Materials Testing & Inspect "ﬁﬂa& 5/"- y/i3

1792-02 8-02

4- 201



FROM MATERIALS TESTING & INSPECTION FAX NO.

:1-541-883-3605

Jun. 26 2083 1@:44AM P3

FIELD WORKSHEET FOR AGGREGATE

4- 202

CONTRATT NUMBER
SNAKE RIVER (NYSSA ) BRIDGE SECTION 12770
. PROJ AG B ROVBER 1
Valley Paving __ RIC YOUNG 740
Valley Pavin - WA N
RG:. BATH 23-097-5 19.0mm - ¢
. T WPLEG AT TORETSEDT M - b
3 6/23/03 11:00
e 1:00am stockpile agg bass
§, SIEVE ANALYSIS AASHTO T27/11 [ M
SIZE | LIMITS | masss MASS2 | MASS3 | MASS4 | TOTALMASS | %RET | % pass % RATAND
0.0 0.0 100
0.0 0.0 100
0.0 0.0 100
0.0 0.0 100
25mm 100 0.0 0.0 0.0 100
19.0 80-100 189.1 188.1 3.2 97
12.5 909.1 909.1 156.5 81
9.5 55-75 | 543.8 543.8 9.3 72
8.3 40-80,9] 531.1 531.1 8.1 | (B3] oir
4.75 428,6 428.6 7.3 58
___g.DO _ 1218.1 1219.1 20.8 | 34,8
PAN 2040.3 2040.3 34.8
B = INITIAL DRY MASS: 5863.1 D =MASS AFTER SIEVING:  5861.1
SIEVE SI;ECS. PERCENT FﬁACTUﬁE IN AGG 'T'M 1 |ELONGATED PIEC SET17
) |~ FRAC | UEsnoWelE | NONFRAG Worabore | TE EL ﬁ 2
J SIZE | LIMITS MASS (F) MASS (Q) MASS (N) macw | MASS | Mass 1 2 3 |samp
18,.0mm one face 170.9 0.0 18.2 80% 4.1 4.5 4.4 |Clay
12.5 | one face 857.5 0,0 51,6 94% 3.4 3.5 3.5 [sand
8.5 | oneface 539.9 0.0 3.9 99% 83 78 80 [S.E.
6.3 | one face 526.8 0.0 4.3 99% 81 AVG.
PAN TARIE 1605.2
WET MASS % PAN 7586.8
DRY MASS & PAN 7468.3
l‘irER WASH DRY MAS5 & PAN 7468.3
C = DRY MASS AND PAN AFTER WASH - PAN X IpRY_ [ weT WAQTC AASHTO T+27/T11
A = WET MASS & PAN - PAN RESULT ~ SPEC [ [Round [ [square [XRectngie| 16" X 24" |Size
Combine % Fragture TM 1 96% 70-100 | R
Wood Waste TM225| 000% | 0-0.05%|E
CleannessValue T™ 227 ’X
Flat & Elongated T™ 228 R
Fineness Modulus T27/T11 K
MOISTURE %={(A-B) / B) X 100 2.19% s
SIEVE LOSS %={(C-D)/ C} X 100 0.0% 0-0.3%
Base Agg 2,00mm / 8.3mm 56% 40 - 60% l
X JQUALITY CONTROL VERIFICATION INDEPENDENT ASSURANCE
CCAN WEER CONTANTY NAVE m} DRTE
RODNEY ROBERTS # 42880 Materials Testing & Inspect "‘ﬁ "‘/ 2 ‘f/ /3
1792-02 9-02



Jun.26. 2003 8:57AN ! No.083¢ P

FIELD WORKSHEET FOR AGGREGATE

[mﬁim CONTRAGT AR
) SNjatiF_ a. (N‘Ps&':/}) B, (27T
; QR SUPPLIER i 4 PROJECT MANAGER B0 TEM NUMBER ]
FE. COARD 2 GO ONG 74
l VALLES? PAVING 23 -97-45 (Qarg =
NO. 4]?5 e BAMPLED AT O BE USEO 10
V-1 ‘9(&3/03 (DA STOUPULE I (B ASE Aol ATE
SIEVE| SPECS. SIEVE ANALYSIS AASHTO T27/11 ~FNI
SIZE | LIMITS | massi MASS2 | MASS3 | MASS4 | TOTALMASS | %RET|%PASS| Sreams
J
28 |1 |2 ) ) IS = o0
11 _Po-ie i34 210.3 Heg (.3 A 7. 01595 F ot
112.5 B 5.3 7 (285 G225 71 <7
H[.8 |85 75 oS00 .y L08.1 J A Tsa Y 59
o:3 [HO G NSSTTH] (68 .| Ha2% 54174 855F 5
e 1 9 £ z.1193.2, 324.185.2445 1 | s
3.35 : o 1459 S26. 3184437 ¥
2,00 t¥hbmEa) (SR .Y SES.5A7 4127 T z?
PAN 4949 - !73&.0’@;_3
B = INITIAL DRY MASS: G 2& . | D =MAS AFTER SIEVING: ¢L8a.;§ E &Z282.3 ,
~'SIEVE| SPECS. | PERCENT FRACTURE INAGG TM 1 SET 176 35 444
N , FRAC QUERTOMABLE [ NONFRAC | yomoun | TEST | ELONG M=
J—¢SIZE | LIMITS mass (| | mAss MASS (W) | emex | MASS | MAsS 1 2 3 |Semp
[ 4.7 Gty \VC.
\ { 3.5 sand | G0
[ |70t 18514 5.E.
G.d |1 fAce |3kS.2 58.3 A AVG,
PAN TARE .« ¢ |2¢.114
WETMASS&PAN  [Re 2.2
DRY MASS & PAN e&ia&r,—qL
WRLH DY MASS & PAN I
WAGTC, AAGHTO T 27T 11 A= WETMASS & PAN-PAN  © = DRY MASS AND PAN AFTER WAGH - PAN
%RY wer[] RESULT _ SPEC REMARKS
Combine % Fracture ™1 9% 7o‘?og-_cﬁ
Wood Waste TM225
CleannessValue ™ 227] -
Flat & Elongated T™ 229
Fineness Modylus T 27/T11
MOISTURE %=((A.B) / B} X 100
SIEVE LOSS %=((C-0)IC}X 100 | 33> o/ ]+ 3 e 11
Base Agg 2.00mm/63mm | &4 _|4a-coFl $3
ALITY CONTROL VERIFIGATION INDEPENDENT ASSURANCE
' TIFIED PAINT) AND Ci PANY NAME SIONATURE TATE ]
PARK SANGER =1 ’ -4 A HM«.J._ .K(w....;;,ﬂ, é}:yg/gj_

| zd Cbﬂjo/‘c'! Except for SE .

1792 9.01 Verdd ofres no¥ Cwrly 7C oLata.

g

4- 203



FROM :MATERIALS TESTING & INSPECTION FAX NO.

:1-541-889-3605

Jun.

FIELD WORKSHEET FOR AGGREGATE

24 2983 B7:84PM  F1

OJEC S
]
AT O ST SNAKE RIVER (NYSSA ) BRIDGE SECTION [® Iirm:f‘ﬁmz??o %
FROJEGT MANAGER -
& Valley Paving RIC YOUNG P
SOURCE NAWE : 740
X ?I_W"s ———
TEST NO. DATE vai!’senm Eavin GAVFLED AT 23—09?_5mm_ 18.0mm -0
Lver-1 | 823/03 | 10:30am stockpile agg base
SIEVE[ SPECS. SIEVE ANALYSIS AASHTO T27/11 - 570
SIZE | LIMITS MASS 1 MASS 2 MASS 3 MASS 4 TOTALMASS | % RET | % PASS|  wnerawes
0.0 0.0 100
0,0 0.0 100
0.0 0.0 | 100
0.
25mm 100 0.0 O.S gg :gg
19.0 90-100 4153 41513 7:5 02
12.5 1291.0 1291.0 23.4 89
9.5 55-75 582.0 582.0 10.6 59
8.3 40-60 433.8 433.8 7.8 51
4.75 337.2 337.2 6.1 45
2.00 963.0 963.0 17.5 | 214
PAN _ | 14882 1488.2 27.0 '
B = INITIAL DRY MASS: 5514 D =MASS AFTER SIEVING: 5610,5
[SIEVE| SPECS. PERCENT FRAGTURE IN AGG TM 1 _|eLonoATED rieces) SET 176
SizE | umims | wmass o | mass @ | s py | oea | TSt OGS 1 1 2 | a3 |[seme
19.0mm{ one face 401.2 0.0 14,1 87% 4.0 4.1 4.1 |Cray
12,5 | one face 1258.2 0.0 32,8 97% 3.6 36 3.7 |sand
9.5 one face 582.0 0.0 0.0 100% a0 88 81 |[S.E.
6.3 | one face 428.1 0.0 4.7 99% 90 AVG,
PAN TAFRE 1582.1
WET MASE & PAN 7187.4
DRY MASS & PAM 7086.1_
_ bermawasionr wssarm | 70861
C = DRY MASS AND PAN AFTER WASH - PAN X Jory [ |weT WAGTE AASHTO T-27/T11
A = WET MASS & AN - FAN RESULT SPEC I__ Round L__Square Raclangls [_ﬂ24" Sizs
Combine % Fracture TM 1 98% 70-100 [ R
Wood Waste TM225 0-0.05% | E
CleannessValue ™ 227 M
Flat & Elongated TM 220 :;
Fineness Modulus T 27/T11 K
MOISTURE %=((A-B) / B} X 100 1.66% s
SIEVE LOSS %={(C-D)/ C) X 100 0.1% 0-0.3%
Base Agg 2,00mm / 6.3mm 53% 40 - 80%
X JQUALITY CONTROL VERIFICATION NDEPENDENT ASSURANCE
GERTIFIED TECHN i T AND CARD NUMBE c H BATE ]
/353&»% /o)
RODNEY ROBERTS # 42860 Materials Testing & Inspect AL

1792.02 8.2
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Oregon

DEPARTMENT OF
TRANSPORTATION

) ) HIGHWAY DIVISION
DATE: 8-20-03 - Ric Young

Project Manager

TO: File
FROM: Eric T. Knapp //z
SUBJECT: Snake River (Nyssa) Bridge Project, 12770

RE: Aggregate Base Material, BI 740,
S.E. results not meeting I.A. parameters and QA results not verifying QC Data

The aggregate base material proposed for this project was being supplied by Valley Paving
who already had an existing stockpile. The aggregate base stockpile was sampled by QC
and QA at the same time and witnessed by myself. On June 23, 2003 the aggregate base
__was sampled and split by QC and QA personnel and the appropriate tests performed.
y N
\‘“/Compar"ison of QA/QC sand equivalent results indicated that independent parameters had
not been met and that the TA/Verif. sample did not verify the QC data according to the
MFTP. The QC data also showed that the material was out of specification while the
IA/Verif. data indicated the material met specification. No resolution was pursued on the
S.E. results because it was not sure if this material would be used due to the QC data
indicating that it did not meet specification.

On August 13,2003 a price adjustment was figured to accept the “out of specification”
material based on the QC data provided. Previous QC data indicated that the S.E. was on
the order of 83 to 84. Based on this information, the 2 month time delay in acceptance of
the material, and the results of all the testing was well above the minimum 30 required by
specification the S.E. resolution was not pursued further and accepted as presented.

In the same line of thinking, since the QA/QC met independent assurance parameters for
the T27/11 but the QA results indicated the material met specification versus the QC
data showing the material was out of specification, there was no benefit in re-testing. 42

7
o

1508 East Idaho Ave.

Ontario, OR 97914

(541) 889-8558

4- 205 FAX (541) 889-8568



Oregon Department of Transportation
CONTRACT CHANGE ORDER

NOTICE: THIS FORM MUST BE TYPEWRITTEN

/-;;)ECT NAME (SECTION) CONTRACT NO.
SNAKE RIVER (NYSSA) BRIDGE SECTION 12770
HIGHWAY PROJECT MANAGER F. A. PROJECT NO.
CENTRAL OREGON HIGHWAY RIC YOUNG XBHF-STP-S007(32)
CONTRACTOR NAME AND ADDRESS REASON CODE | REASON FOR TIME REGION CONTRACT CHANGE ORDER NUMBER
FE WARD 9 0 5 1
2710 NE 78TH ST SUB JOB
VANCOUVER, WA 98665 REQUESTED BY
CONTRACTOR 21

THIS CONTRACT IS HEREBY MODIFIED AS FOLLOWS:
DESCRIPTION AND LOCATION OF WORK OR ITEMS COVERED BY THIS ORDER:

MODIFY THE GRADATION SPECIFICATION FOR THE BASE AGGREGATE (Bl 0740) ON THE PROJECT. rEDUCE THE UNIT
COST OF TEH BASE AGGREGATE BASED ON STATISTICAL ANALYSIS.

SPECIFICATIONS AND PROVISIONS - THE WORK TO BE DONE UNDER THIS ORDER IS TO BE PERFORMED, MEASURED, AND
PAID FOR IN ACCORDANCE WITH THE TERMS FOR THE ABOVE CONTRACT EXCEPT AS MODIFIED AS FOLLOWS -

MODIFY SECTION 02630.10(A) tABLE 02630-1 AS FOLLOWS:
FOR 19.0 mm - 0 CHANGE THE PERCHENT PASSING THE 6.3 mm SIEVE FROM 40-60 TO 40-65. A CREDIT OF $0.50/mg WILL
 BEMADE TO THE CONTRACT UNDER ITEM 4011B.

PAY ITEM ITEM DESCRIPTION ESTIMATED QUANTITY UNIT UNIT PRICE AMOUNT
4011A GRADATION SPEC CHANGE
4011B CREDIT ON AGGREGATE BASE 2,900.00 mg ($0.50) ($1,450.00)
INCREASE [ | ($1,450.00)

ESTIMATED NET COST EFFECT OF THIS AGREEMENT ON THE CONTRACT:

DECREASE V]

CONTRACTOR SIGNATURE IX IS [1s NoOT NECESSARY
CONTRACTOR SIGNATURE MAKES THIS CONTRACT CHANGE ORDER A SUPPLEMENTAL AGREEMENT.

FOR SUPPLEMENTAL AGREEMENTS ONLY: Please indicate your agreement by [\/IRECOMMENDED [ ] APPROVED BY PROJECT MANAGER DATE
signing,dating and retuming the original to the Project Manager. Work shall not begin ]
until you are notified that the agreement has either been approved or that work may Ric Young
commence under advance approval. Your signature further indicates agreement that
payments in accordance with this agreement constitute full and complete
compensation for all costs, both direct and indirect, arising out of the described work
covered by this agreement, and releases and discharges the State from other costs

[J NoTED

[[] APPROVEDBYAREAMGR DATE
gxcqp{as provided herein. . . 2 ;'/L {7& %/
; W GLoZ -0 [[] NoTED x Ai%lv NSYRUCTION DATE

CONTRACTOR SIGNATURE DATE / ) / 0 '7’ 67
X - | DISTRIBUTION: Afterobtaining the contrictor's signature (if needed)
APPROVAL RECOMMENDED BY LOCAL AGENCY DATE Project Manager submits the original through the Atea Manager to

Construction. Construction distributes copies to the contractor and
others as appropriate.

734-1169 (9-03)
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{

4-209

Oct. 1. 2003 G9:00AM No.1Bh6 P, |
MAXIMUM DENSITY OF CONSTRUCTION MATERIALS
(s CONTRACT NOmBER 1
SNAKE RIVER (NYSSA) BRIDGE SECTION. 12770
NTRACTOR OR SUPPLIER PROJEGT MANAGER Fn"rr“Eﬁ'ﬁTm'iEen
F.E. WARD RIC YOUNG 740
SOURCE NAME SOURCE NUMB WATERIAL SZE
VALLEY PAVING 23-097-5 19.0mm -0
NO. DATE TIME SAMPLED AT TERIAL DESCRIPTION 70 BE USED 1N
V-1_ |4.%-2003 UNKNOWN ‘ BASE AGG _
S TEST METHOD ]
T99 T 180
]
2000 o A E] o [X]
SAMPLE
+4,75[ 8794
-4.75 [ 10901
Total [ 10085
1990 kom Po 45 9%
. e +19mn| 528
Y A ~ 19 mm_18'67
z Total [ 15695
AW Pec | & %
1980 wwm* e SOILS
MAX DRY DENSITY OF FINES
3 Dr ig/m*
OPTIMUM MMOISTUREE % THE FINES
1970 o \ M %
Y BASE AGG
Stock Plle AVE. P | %
A RELATVE DENSITY
1980 o ~ D %W
‘COMBINED OPTIM fil E%
£ 1% 3 % 5% 7% 9 % 11 % MCr | &. 2 %
TEST
NE: | Mo emsc] ot m@;iwsr WET by |SPEEOYMOISTURE S| OVEN MOISTURE % nnvé:)usw 101.6mmMOLD (Ay =(M) X 1.060
MATERIAL Kaler® WET (H) |DRY (€) WE?‘Q DRY(L) % M(C) kgim® _ﬁgﬁmmMDLD .@g =‘M| X 0471
1| 100080 |seesa| 43387 2043 3318531976 38 | 1980 SPEEDY MOISTURE %
2] 101139 56693 44446 | 2003 34466/ 02589| 68 | 1978 | . ®
3| 101585 |56693| 44872 2113 34020 31689 75 | 1986 100- (1)
4 | 103080 |seso3| d4s387 2184 3457.4]31734] 89 | 2005 OVEN MOISYURE %
5 (a)- &)
(C]::
6
7
8 a1 3 .
AASHTO 85 :{ OvenDryMass | SSDMass |WeightinWater]  Gsb G 585 |
SPECIFIC GRAVITY OF (A) (B) (c) @) | E/E-O) | B/ | teraraKin
COARSE AGGREGATE\ |
T W e e e e o
ARSFE Fsd S MAXIMUM COMBINED DRY DENSITY SR oM OB e gsruas
COARSE PARTICLE 100 /| (Pe/Df+Pcik) = i _(MCrxPr 4+ MGesxPo) /100 = MCr
CORRECTION / ' + o
GRIA ek - ] XvesreaTion I XT s S A8 R T TS
CER 'I'ECHNICAN EASE Rl AND CARD NUMB! CDMF'M\I’YW SIGNATURE DA
RALPH E. DEPUY _ 235 ODOT REG 5 QA M f‘z/z.s-:l
’



MAXIMUM DENSITY OF CONSTRUCTION MATERIALS

NAME (SECTION)
Snake River (Nyssa) Bridge
CTOR OR 2 PROJECT MANAGER BID ITEM NUMBER
) F. E. Ward Ric Young 740
CE NAME SOURCE NUMBER MATERIAL SzE |
Valley Paving 23-097-5 I 19.0mm - 0
NO. p@?ﬁ T SAMPLED AT MATERIAL DESCRIPTION TO BE USED IN
VER-1 {€%/30/2003 Stockpile ate Base
S ‘ EST METHOD
TO9 T180
T :
ri
2020 ‘o i A0 o[X
: . SAMPLE
P +4.75 [9997.7
i
AnEmammmar -4.75 [ 9600 |
7 X Total | 19598
1990 ke Pc 51 %
> + 19 mn] 701.
’ \ -19 "‘9%‘133
v Total | 1
\ Pc
1960 ko 7 ILS
\ MAX DRY DENSITY OF THE FINES
Dr kglrm?
p ;
1
y OPTIMUM % THE FINES
1930 ko / TN Mcf”%%
) i ASE Al
/ Stock Pile AVE. P [___ %
RELATIVE MAX
W . 2012 Jor
" COMBINED MOISTURE %
2% . 4 % 6 % 8 % 10 % 12 % MCri 8.1 |%
o | e | s | ger | wer iy | wosmmes] — ovenwoswex [ @ T -
: woenw, | e [TWETE [Welie) [ GG WG | e, L152 mmoLD (4) =0 X 0.471
1| 108561 )6450.0] 4206.1 1977 3164.2| 3080.1| 27 1924 SPEEDY MOISTURE %
2| 107469 |64500| 42969 2024 33589 32004| 50 1928 .. _—
3 | 109791 |64500| 4529.1 2133 32438)30284| 7.1 o
4 | 110436 |e4500| 45038 | . 2164 3157.1]28986| 89
S| 109400 [e4500| 4400 | 2115 3572832650 98
8
7 A
8
AT T P A E RO e PRI T IR e R o an
AASHTO T85 : SSD Mass wmmww Gsb Gab ssn Gsa ABSORPTION
SPECIFIC GRAVITY OF%! (A) (B) (C) A/ [B-C)] | @/ [(BHCJ] A/ [AHC)] | eHAanAXi
COARSE AGGREGA 4748.6 29378 2592 B 1 2673 _ 1.2
AASHTO Y M COMBINED MO
COARSE PARTICLE _(MCi xPr_+ MCsxP:) /100 = MCr
CORRECTION - : :
CE 1D CARD NUMBER I=F: AN ' SCMNATURE ¥ D2
2 /] _
Charley Samples #37501 Materials Testing | C & atf Lam (67-03

3468 9.02 U 210,



11702/2003 22:25 FAY 5418893605

MATERIALS TESTING & INSP

dooz

NUCLEAR COMPACTION TEST REPORT FOR BASE AGGREGATE

PROJECT NAME (SECTION)

CONTRACT NUMBER

testing,

X lQUALnY CONTROL

I IVERIF ICATION

Snake River (Nyssa) Section Bridge 12770
CONTRACTOR OR SUPPLIER PROJECT MANAGER BiD ITEM NUMBER
F.E. Ward mﬂﬂl%ﬂ!gglg___ 740
iFND. FT TR 2 ER IR NOMINAL SIZE |
6m 150mm Troxler 3430 Ser# 26144 19.0mm
ROLLER E AND DESCRIPTION ( MANUFACTURE, WEIGHT, ETC)
SDV / DYNAPAC - CA25A
TEST NUMBER 1*1%1 1*1*2 1*1*3 1%1*4 1*1*5
DATE OF TEST 10/21/03 10/22/03 10/23/03 10/24/03 10/31/03
TEST LOCATION
(STATION) 0+452 0+454 0+911 0+87% 0+578
ISTANCE LT, ORRT.
OF CENTERLINE (METERS) 13.3m Lt 15mit 485mit 6.5mlt Smit
SOURCE POSITION 150mm 150 mm 150 mm 150 mm 150 mm
DIST BELOW
LIFT _GRADE) _ 1/150mm 2/0 mm 1/150 mm 2/0mm 2/0mm
WET DENSITY kg/m? 1D 2222 2217 2182 2294 2259
2D 2236 2214 2186 2296 2260
MOISTURE kg/m? M 131 102 105 132 87
2M 129 93 104 134, 89
AVE. WET DENSITY kg/m* |AD 2229 2216 2184 2295 2260
AVE. MOISTURE kg/_m’ AM 130 o8 106 138 88
DRY DENSITY kg/m* 3 2099 2118 2079 2182 2172
% MOISTURE 4 6.2 T, E1D 6.2 CGEr> |
Curve # -~ Source # V-1/23-097-5| v-1/23-097-5 | v-1/23-097-5 | v-1/23-097-5 | v-1/23-097.&
RELATIVE MAXIMUM DRY DENSITY | 6 2012 2012 2012 2012 2012
Optimum Moisture 8.1 8.1 8.1 8.1 8.1
% COMPAGTION FOR INDIVIDUAL % -
TESTE (LINE 3/ LINE ) X 100 REQ| 6 104% 105% 103% 107% 108%
REPRESENTS WATERIAL INCORPERATED WITH NO QOBSERVED DEFLECTION OR REACTION UNDER MOVING LOAD
FROM STATION TO STATION 0+368 / 0+750 0+520/ 1+018
FROM OFFSET TO OFFSEY] emLtof CL/3mltofcl SmLtof CL/ 9 mltofcl
REMARKS

Material Also included: From Sta. 5+00 to 5+36 From Offset 4m Rt of CL & 4n Lt of CL (N Line)
|Deflection Checked with a loaded water truck. No deflectin was noted. Tina ODOT onsite inspector accepted
moisture out of spec. based on visual observation at time of placement and watering. contractor ther scheduled

CERTIFIED TECHNICIAN (PLEASE FRINT) AND CARD NUMBER

Randy G. Crum #43262

COMPANY NAME

Materials Testing & Inspec

1793 B 9-01

s

f4-211

DATE




Nov. 3. 2003 6:32AM

No. 1731

P. 2

NUCLEAR COMPACTION TEST REPORT FOR BASE AGGREGATE

CONTRAGT NUMBER

| 2770

5 :5: Mém gﬁz /M*PSSA ) RE .

PROJECT MANAGER B MM NUMBER
F E. t...mtw Pl POSAIC l T4
PRAREL TP TR [ FYPE CATOE SOWAL ROVEER iR \ il
= HoneeeT 1350 Brem -
ROLLER TYPE AND DESCRIPTION ( MANUFACTURE, WEIGHT, E3G)
T— =1
TEST NUMBER Vol-t ve=l-2 | V-1-3 [V-i~4 |\J-{~-5"
DATE OF TEST 1exlza o3 | 1o f2afoz| /0/2/ Jo2 | /03103 | -2l
‘EE'I'[R-KTM by 1 LS i
Em N 540 o +H0 | ot 860 |0+34D | 6+250
CENTERLINE (WETERS) 2 LT |, 275 | Belmet | B.omet | H.lm th
{SOURCE POSITION Zeses piry| 2 ey | zoomw | Boomn | zesiem
2 . R . ORADE.?../Q'?" 2./09'==z-='0 Z"_C;{ Z~- O
WET DENSITY kg/m® 1D 2(({¢ | 2151 |zza7 ZI68 z158d
' 20| 21 IS 2142 | =zl 2] 5 2179
MOISTURE kg/m® M 1O e (02 Y=Y 102
, M 116> ey j0zZ 7 AR
AVE. WET DENSITY kg/m® |AD|  2.117 21497 | zzo% 267 2[82.
|AVE. MOISTURE kgim®  |aM] 1 14 113 (02, 10D 1657
DRY DENSITY kg/m* 3] ZAOR | 203y zloT] 2067 215
. 1% MOISTURE 4| 8.7 5.4 S4B | 4S5 5.3
_J iCuse#-Soume# 1/2-91.5 >
- 5] 209 >
£ -
5.4
........ S
RKS*.V - l!’ \Jel-2 i
- V=1—S  ord TOP LIFT o EAST S
J— 1 =3, V-l ‘/); P AST SIDE,
OF BRIDGE.
MODNTROL Wﬁmmm
mmmmmm (PLEASE PRWT) AND CARD NUMBER _COMPANY NAME HIGNATURE ‘/ ) DATE
Pim_ﬂ‘f %N‘ 56 ODT™ Ko /O-3[-03

1763 8 801
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03/21/03 11:28 FAX 503 986 3096

ODOT CONST.

OREGON DEPARTMENT OF TRANSPORTATION
MATERIALS LABORATORY
800 AIRPORT RD. SE SALEN, OR 97301-4798

001./003

Page 1 of 1
(503)985-3100
FAX(503)985--3096

fantract No.:

C12770

EA No.:

} oject: SNARE RIVER (NYSSA) BRIDGE
._.iighway: CENTRAL OREGON

Contractor:

F.E. WARD INC

Project Manager: RIC YOUNG
Submitted By: WILLIAM RUSSELL

Material Source: 23-097-5

County: MALHEUR

Org Unit:

Org Units: MTI

CONO1479

5804

Bid Item No.:
Sample No.:

Lab No.:

03-000716

Data Sheet Ne.: F3106 010
FA No.: X-BHF-STP-3007(32)

0750

2003-1

0-20,000 MGS

ONTARIO ASPHALT

Sampled At: ONTARIO ASPHALT STOCKPILE Sampled By:

Tested: 03/ 3/20

Qty Represented:
Witnessed By:
Date Reported:

DATE-Sampled: 03/ 2/26

Received: 03/ 2/27

Class/Type: COMPLIANCE Use: COARSE AC AGGR MAR 21200
Q or G: GRAVEL AGGREGATE LABORATORY REPORT - CACAG Size: 12.5mm-4.75mm
Test Lab r-TH 202 F. Grav, — T™ 203 C. Grav.
TM101 S.E. Bulk: Bulk: 2.5%91
TM102 L.L. 5.5.D.: 5.8.D.: 2.629
TM103 P.I. Appar.: Appar.: 2.6%2
TM213 Ttl Frac. Absorp.: Absorp.: 1.4%5 %
TM226 Dust/Clay — TN 206 Soundness ——— TM 208 Degrade ——
TM227 Cleanness C A: 2% F A:
TM229 Elong pcs 37.5-19.0: 0.0 %
T™M234 19.0- 9.5: 0.2 %
Uncomp. Voids 9.5-4.75: 1.6 % Crse Ht: 13 nm
TM201 Unit Wwt. 4.75-2.36: P20: 17.7 %
TM311 Moisture 2.36-1.18: Fine Ht:
— TN 204/205 ——— 204 — 205 — 1.18-600 pm: P20:
Sieve Passing 600 pm—-300 :
63 mm — TM 211 Abrasion ——— TM 212 Impurity —
50 14.9 3 Plate #:
37.5 _ Type C
25.0 — TM 213 Fracture ——— TM 221 PFriables —
19.0 100 % LF: 19.0: Wt'd Avg :
v 12.5 S6 % 12.5: 37.5-19.0:
9.5 70 % 9.5: 19.0-9.5 :
6.3 27 & 6.3: 9.5-4,75:
4.75 B & EF: 4.75-2.00: 4.75-1.18:
2.36 2 % — TM 222 Lightweight —— TM 225 Woodwaste —|
2.00 Coarse: 0.1 % Lab:
1.18 Fine: Field:
600 um 1%
425
300
150
75 1.1 %
1 204 $ NSM = Not Sufficient Material TOTAL CHARGES: § 0.00
1l 205 REMARKS ;
1l 203 Material represented by sample DOES comply with specifications.
2 206
1 208a
1 211
1 222
b REFORT SHALL NOT BE REPRODUCED, EXCEPT IN FULL, WITHOUT WRLTTEN APPROVAL OF THIS LABORATORY.
5
.FILES ; PROJ MGR: RIC YOUNG ; F.E. WARD INC ; REG 5 Q.A.C.
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03/21/03 11:29 FAX 503 986 3096

ODOT CONST.

OREGON DEPARTMENT OF TRANSPORTATION
NATERIALS LABORATORY

800 AIRPORT RD.

SE SALENM, OR 97301-4798

002/003

Page . of 1
(503)986--3100
FAX(503)986--3096

. Contract No.: C12770
3 oject: SNAKE RIVER (NYSSA) BRIDGE
.._#ighway: CENTRAL OREGON

Contractor:

F.E. WARD INC

Project Manager: RIC YOUNG
Submitted By: WILLIAM RUSSELL

NMaterial Source: 23-097-5
Sampled At: ONTARIO ASPHALT STOCKPILE Sampled By:
DATE-Sampled: 03/ 2/26

Received: 03/ 2/27

EA Ro.:

County: MALHEUR

Org Unit:
Org Unit: MTI
ONTARIO ASPHALT

Tested: 03/ 3/20

CONO1479

Lab No.:

Data Sheet No.:

03-000717

F3106 009

FA No.: X-BHF-STP-5007(32)

5804

Bid Item No.:
Sample No.: 2003-1

0750

Oty Represented: 0-20,000 MGS

Witnessed By:
Date Reported:

Class/Type: COMPLIANCE Use: FINE AC AGGR MAR 2 1 2003
Q or G: GRAVEL AGGREGATE LABORATORY REPORT - FACAG Size: 4.75mm-0.0mm
Test Lab — T™ 202 F. Grav. — TM 203 C. Grav.
TM101 S.E. Bulk: 2.596 Bulk:
TM102 L.L. ND S.S.D.: 2.626 5.5.D.:
TM103 P.I. NonPlastic Appar.: 2.676 Appar.:
TM213 Ttl Frac. Absorp.: 1.14 % Absorp.:
TM226 Dust/Clay — TM 206 Soundness — TM 208 Degrade ——
TM227 Cleanness C A: , F A: 2%
TM229 Elong pcs 37.5~19.0:
TM234 . 19.0- 9.5:
Uncomp. Voids 9.5-4,75: 0.2 % Crse Ht:
TM201 Unit Wt. 4.75-2.36: 0.9 % P20:
TM311 Moisture 2.36-1.18: 0.4 % Fine Ht: 13 mm
— TM 204/205 ——— 204 — 205 — 1.18-600 pm: 0.3 % P20: 8.3 &
Sieve Passing €600 m—-300 : 0.6 %
63 mm — TH 211 Abrasio — TM 212 Impurity —
50 Plate #:
37.5
25.0 — TM 213 Fracture ———— TM 221 Friables ——
\ 19.0 DF: 19.0: Wt'd Avg :
J 12.5 12.5: 37.5-19.0:
: 9.5 100 % 9.5: 19.0-9.5
6.3 100 & 6.3: 9,5-4,.75:
4.75 96 % SF: 4,75-2.00: 4.75-1.18:
2.36 71 % — T 222 Lightweight —— TM 225 Woodwaste —|
2.00 Coarse: Lab:
1.18 51 % Pine: Field:
600 um 36 %
425
300 23 %
150
75 8.5

204
205
102/103
202

206
208B

RUlppMR

N

)

$

RENARKS @

NSM = Not Sufficient Material

TOTAL CHARGES: $

Material represented by sample DOES comply with specifications.

REPORT SHALL NOT BE REPRODUCED, EXCEPT IN FULL, WITHOUT WRITTEN APPROVAL OF THIS LAHORATORY.

,ILES ; PROJ MGR: RIC YOUNG ; F.E. WARD INC ; RES 5 Q.A.C.

Keerrdl e Strcuune

STATE CONSTRUCTION AND MATEERIALS ENGINEER

.
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03/03/03 12:535 FAX 963 9079 REGION FIVE - ONTARIO PM doo2

FIELD WORKSHEET FOR AGGREGATE

[PROUECT NAME (SECTION) et
e SN{AKE F%l;IER (NYSSA) BRIDGE SECTION ' | Ji
CONTRAGTOR OR SUPPLIER = (e 7Y PROJECT MANAGER .
CLEARWATER BONGRETE- [ RICK YOUNG
:rm SOURCE NUMEER
ONTARIO ASPHALT 23-97-5
NO, DATE TIME BAMPLED AT ITO BE USED IN
V-1 2/26/2003 | 12:00P | STOCKPILE .
SIEVE| SPECS. SIEVE ANALYSIS AASHTO T27M1
SIZE | LIMITS MASS 1 MASS 2 MASS3 | MASS4 TOTAL MASS
0.0
0.0
0.0 X
19.0 0.0 0.0 0.0 0.0 100 - /e
| 125 98.4 117.6 218.0 9.8 20 90
9.5 341.1 291.0 832.1 28.6 62 <3
6.3 441.4 408.6 848.0 38.4 23
4.75 210.7 143.8 : 354.5 16.1 7 *
2.38 72.0 31.7 103.7 4.7 2 Z
600 - 10.2 26 12.8 0.8 2 z
075 8.4 3.9 10.3 0.5 1.4 /o
PAN 3.1 3.5 - 88 0.3
B = INITIAL DRY MASS: __ 2207.2 - D =MASS AFTER SIEVING: __ 2184.0
SIEVE| SPECS. | PERCENT FRACTURE INAGG TM 1 _|eioncatep preces] -___SET176
FRAC QUESTIONABLE NONFRAC | ,onmun. | TEST | ELONG
SIZE | LIMITS ASS (F) MASS (@) | mass W) | racx | MASS | MASS 1 2 3 |[samp
19.0 | 2FACE 0.0 0.0 Clay
' Sand
12.5 75% 181.5 345 84% i S.E.
AVG.
4.75 20506] 1.6 IPAN TARE 13176
2.36 1 FACE 439.8 8.4 96% IWET MASS & PAN 3572.7
75% |oRy mass & PAN 3524.8
- lmmmmmmam 3503.4
C = DRY MASS AND PAN AFTER WASH - PAN _jDRY -X_|WET WAQTC AASHTO T-27/T11
A = WET MASS & PAN - PAN RESULT SPEC [X [Roud [ [Square [ |Rectengie Size
Combine % Fracture T™1] 9% <] 75% |R
Wood Waste TM225] 0.00% | 0.10%Max| E
CleannessValue T™ 227 M
Flat & Elongated TM228] _ 0.1% ~|10.0%Max Q
Fineness Modulus T27/T11 . K
{MOISTURE %={(A-B)/ B} X 100 2.17% s
[SIEVE LOSS %={(C-D)/ C} X 100 0.1% | 0.3%Max
Base Agg 2.00mm / 8.3mm
RIFICA JDEF ASSURANCE -
D T PLEASE PR D CARD NUMBER 1 SIGNA DATE
ROBERT KERR 536 ODOT REG 5 QA %‘Rﬁ. 53/3/03

z“’{/(/er/'\[‘ a/."ez 6’*’7’/7

1782-Base 902 | /éﬁ/%ﬂ/

4- 217



oS

Mar.13. 2003 §:44AM KLTENFELDER No.7269 P. 2/13
FIELD WORKSHEET FOR. AGGREGATE
[FROTECT e [EECTIORT CORTRREY ROWEER ]
Snake River (Nyssa) Bridge 10457
JCONTRACTOR OR SUPFLIER PROJECT MANAGER BID ITEM NUMBER
Valley Paving & Asphalt Ric Young 750
J T3 .
Ontario Asphalt 23-097-5 I 12.5-4.75
TEST NO. - DATE TIME ' ED AT 76 BE USED N
Qv-1 2126103 Imr Stockpile HMAC
SIEVE| SPECS. SIEVE ANALYSIS AASHTO T27M11 ™
SIZE | LIMITS MASS 1 MASS 2 MASS 3 MASS 4 TOTAL MASS | % RET | % PASS| . Pt
0.0 0.0 100
0.0 0.0 100
0.0 0.0 100
0.0 0.0 100
19 -1 0.0 0.0 0.0 0.0 | 100
125 5 . 109.6 99.7 209.3 9.9 80
95 +8 265.4 302.3 567.7 269 | 63
4.75 18 602.3 5724 1174.7 56.7 7
236 | 5 50.9 59.0 109.9 5.2 2
600 13 6.0 6.1 12.1 0.6 2
078 1.0 4.1 5.3 f9.4 04 1.2
PAN 5.2 0.6 5.8 0.3
B= iNI'?IAL DRY MASS: 2109.2 -~ | D =MASS AFTER SIEVING: 2088.9
SIEVE| SPECS. | PERCENT FRACTURE INAGG TM 1 [ELONGATED PIECE] SET 176
FRAC GUESTIONABLE | NON FRAC | sowiowd TEST | ELONG
SIZE | LIMITS MASS (F) | MASS (Q) | MASS (N) | rascw | MASS | MASS 1 2 3  |Samp
125 204.2 0.0 0.0 100% | Clay
9.5 262.5 9.3 15.8 93% . Sand
4.756 120.6 15.9 4.1 91% 10025 205 S.E.
2.36 25.4 0.6 0.9 96% AVG,
PAN TARE 0
WET MASS & PAN 2148.7
|oRY MASS & PAN 2109.2
Lrrerwasorvmassa v | 2089.7
C = DRY MASS AND PAN AFTER WASH - PAN _|DRY ﬂ WET WAQTC AASHTO T-Z7/T11
A = WET MASS & PAN - PAN RESULT ~ SPEC [X |Roud | |Square Dﬂmreia Slze
Combine % Fracture . TM 1| 95% 75Min | R
Wood Waste TM225| 0.00% 010% |E
CleannessValue ™ 227 M
Flat & Elongated TM229| 2.0% 1000% | °
Fineness Modulus T27T11 E
MOISTURE %={(A-B) / B} X 100 1.87% S .
SIEVE LOSS %={(C-D)/C} X 100 0.0%
Base Agg 2.00mm/ 6.3mm_
X JQUALITY CONTROL VERIFICATION INDEPENDENT ASSURANCE
' T N FRINT] AND NU COMEANT NAME SIGNATURE DATE
David Kirkland #546 Kleinfelder, Inc. Mw/ 31/( 2/{0'-"

1792-Base 902

\
LA (Gn c/o"l/ Cormyply
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03/03/03 12:57 FAX 963 9079 REGION FIVE -» ONTARIO

PM

FIELD WORKSHEET FOR AGGREGATE

@oo4

. SNAKE RIVER (NYSSA) BRIDGE SECTION 12770
OR OR BUPPLER e P\ PROJECT B0 (TEM
. GEEWW&%E&E RICKH YOUNG 750
ONTARIO ASPHALT ’ 23}-97-5 "% 4:50 - 0
BAMPLED AT ITO BE USED IN
12:00P STOCKPILE 12.5 -0 HMAC
SIEVE| SPECS SIEVE ANALYSIS AASHTO TR7/11 FM
SIZE | LIMITS | wmass1 | wmass2 | wasss | MAss4 Toi& mass | % RET |wpass] Sreraes
0.0 0.0 100 :
0.0 0.0 100 |
0.0 0.0 100
0.0 0.0 100
0.0 00 | 100
2.5 0.0 0.0 0.0 0.0 100
6.3 1.5 3.3 4.8 02 | 100
4.75 56.7 53.0 109.7 5.2 85
| 2.36 310.2 305.8 6816.0 204 85
800 369.3 340.4 718.7 34.3 31
075 164.9 298.0 483.9 22.2 8.6
|_PAN 6.1 17.0 23.1 1.1
B = INITIAL DRY MASS: 20935 -~ m_m&ev_me: 1938.2
SIEVE| SPECS. | PERCENT FRACTURE INAGG TM 1 |sonaaren pces) SE T 176
FRAC | QUmsToWME | NONFRAC | somoun | TEST | ELONG
' 52 Clay
3.2 Sand
62 S.E.
82_| AVG.
{PAN TARE 1302
[WET MASS & PAN 3450.7
DRY MASS & PAN 3395.5
WIASH DRY MASS & PAN 3239.2
C = DRY MASS AND PAN AFTER WASH - PAN — IpRY [X JWET  waare mesroT-27/m11
A = WET MASS & PAN - PAN RESULT SPEC [X [Round | |Square Rectangle Size
Combine % Fracture ™ 1 R
Wood Waste TM225|  0.00% -
CleannessValue T™ 227 M
Flat & Elongated ___ TM 229 &
Fineness Modulus T 27/T11 K
MOISTURE %={(A-B) / B} X 100 2.64% s
SIEVE LOSS %={(C-D) / C} X 100 0.1% ~| 0.3%Max
Base Agg 2.00mm /8.3mm
= X
ODOT REG 5 QA - : %'\ 3/?-' 8/63

1792-Base $-02
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Mar.13. 2003 8:46AM  KLIENFELDER No.7269 P. 8/13
FIELD WORKSHEET FOR AGGREGATE
[PROJECT NAWE (SECTION] = TCORITACT NOVEEE
Snake River (Nyssa) Bridge 10457
[CONTRAGTOR OR SUPPLER [PROJECT MINAGER BID TEM NUMBER
Valley Paving & Asphalt Ric Young 750
[sourcE wawe SOURCE NUMBER : AT S
Ontario Asphalt 23-097-5 4.75-0
TEST NO DATE T™ME SAMPLED AT : 7O BE USE0 N
Qv-1 T 2/26/03 [— Stockpile HMAC
SIEVE| SPECS. SIEVE ANALYSIS AASHTO T27/11 M
sze | umms | wmass1 | mass2 | massa | wassa | roraimass | %ret [upass| Srmwm
0.0 0.0 100
0.0 0.0 100
0.0 0.0 100
0.0 00 100
0.0 0.0 100
0.0 0.0 100
956 +1 0.0 0.0 .
475 +7 325 38.3 70.8 5.2 95
2.36 7 195.7 199.3 395.0 29.1 66
600 17 2956 165.8 4614 34.0 32
075 13.0 1754 134.0 309.4 22.8 9.0
PAN 6.2 8.4 14.6 11
B = INITIAL DRY MASS: 1359 D =MASS AFTER SIEVING: 1251.2
SIEVE| SPECS. PERCENT FRACTURE INAGG TM1 [eLoncaTED PIECEY SET176
FRAC GESNOMBLE | NONTRAC | wonous] 1EST | ELONG | -
SIZE | LIMITS MASS (F) | MASS (Q) | MASS (N) | rack || MASS | MASS 1 2 3 |samp
' 49 Clay
35 Sand
72 'S.E.
72 AVG.,
PAN TARE 0
WET MASS & PAN 1391.3
[DRY MASS & PAN 1359
|rres wasromy wassasan | 1250.9
C = DRY MASS AND PAN AFTER WASH - PAN _lDRY x_[WEI' WAQTC AASHTO T-Z7/T11
A = WET MASS & PAN - PAN RESULT  SPEC [X |Rowd [ [Square [ |recusncie[ 306mm _|Size
Combine % Fracture ™1 R
Wood Waste T™225 E
CleannessValue T™ 227 M
Fiat & Elongated T™ 229 A
Finenass Modulus T27/T11 g
MOISTURE %={(A-B)/ B} X 100 2.38% S
SIEVE LOSS %={(C-D)/ C} X 100 0.0%
Base Agg 2.00mm / 6.3mm
X JQUALITY CONTROL IFICATION INDEPENDENT ASSURANCE
TECHNICAN (PLEASE PRINT) AND NAM SIGNATURE DATE
/ David Kirkland #546 Kleinfelder, Inc. D m _% 403-

7Vzaase 902

eyt (o S'E‘ A\ JA/we,,;r otoer Opeyle
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